



MAIL: PO Box 890, Clarkdale, AZ 86324
 UPS/FEDEX: 101A S Airpark Rd, Cottonwood, AZ 86326
 928/634-3434 • 800/876-3434 • FAX 928/634-6734
 www.reactivemetals.com, info@reactivemetals.com

CERTIFICATE OF QUALITY

PRODUCT NAME	CONTRACT NUMBER	CERTIFICATE NUMBER
Niobium wire	XE2019N99	41-04-19
SPECIFICATION	Chemical composition comply to ASTM B392 R04210	
BATCH NUMBER	BRAND	DIMENSION
XE19-042202		Dial.295mm
CONDITION	QUANTITY(Spool)	WEIGHT(Kg)
unannealed	3	12.30
CHEMICAL ANALYSIS (PPM)		
Fe: 5 Ni: 4 Si: 20 Ti: 5max Ta: 119 Mo: 5max W: 5max C: 30 N: 20 O: 90 Cd: 5 max Pb: 4 max Nb: balance		
PHYSICAL ANALYSIS		
Ultimate Tensile Strength: 362Mpa Elongation: 5.3%		
DIMENSION INSPECTION		VISUAL INSPECTION
Pass		Pass
NOTES		
INSPECTOR:		
AUDITOR:		

5253